saronis. FCC RF Test Report Report No. : FR272913-01E

11AX80MIMO_Ant9_5210
Spectrum I @

Ref Level 20.00 dBm Offset 16.96 d& @ RBW 1 MHz

o Att 30 dB @ SWT 20 ms @ VBW 3 MHz Mode Sweep
Count 100/100

@ 1Rm View

m1[1] 1.80 dBm)
5.203610 GHz
10 dB

|
0 dem &

o (] )

-20 dB

|
/"

-40 dB

-50 dBm

-70 dB

CF 5.21 GHz

aig

1001 pts

Span 160.0 MHz

Date: 16.SEP.2022 03:14:07

11AX80MIMO_Ant10_5210
Spectrum I [:E']

Ref Level 20.00 dBm Offset 16.80 d& @ RBW 1 MHz

o Att 30dB @ SWT 20 ms @ VBW 3 MHz Mode Sweep
Count 100/100

@ 1Rm View

m1[1] 1.49 dBm)
5.195130 GHz
10 dB

0dB

-10 di

-20 dBm

o S
.

-40 dBm

-50 de

-70 dB

CF 5.21 GHz

1001 pts

Span 160.0 MHz
1

Date: 16.SEP.2022 03

Sporton International Inc. (Kunshan) Page Number 1 A2-147 of 155
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : HD5-CT47X0ON



SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01E

11AX80MIMO_Ant9_5290

Spectrum I

Ref Level 20.00 dém

(E)

Offset 17.04 d&8 @ RBW 1 MHz

o Att 30 dB @ SWT 20 ms @ VBW 3 MHz

Count 100/100
@ 1Rm View

Mode Sweep

m1[1]
10 dB

1.84 dBm
5.292880 GHz

0 dem i

-10 dB

-20 dB

W]

-40 dB

-50 dBm

-70 dB

CF 5.29 GHz

1001 pts

aig

Date: 20.SEP.2022 13:13:56

Span 160.0 MHz

11AX80MIMO_Ant10_5290

Spectrum I

Ref Level 20.00 dém

(=)

Offset 17.01 d8 @ RBW 1 MHz

| Att 30 dB @ SWT 20ms @ VBW 3 MHz

Count 100/100
@ 1Rm View

Mode Sweep

Mm1[1]
10 dB

1.66 dBm
5.292400 GHZ|

0dB

-10 di

-20 dBm

-30d

|

-40 dBm

-50 de

-70 dB

CF 5.29 GHz

1001 pts

2 ig

Date:

20.SEP.2022 13:14:45

Span 160.0 MHz
1

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : HD5-CT47X0ON

Page Number : A2-148 of 155



saronis. FCC RF Test Report

Report No. : FR272913-01E

11AX80MIMO_Ant9_5530

Spectrum I

(E)

Ref Level 20.00 dBm Offset 16.22 d&é @ RBW 1 MHz

o Att 30 dB @ SWT 20 ms @ VBW 3 MHz Mode Sweep
Count 100/100

@ 1Rm View

m1[1]
10 dB

2.19 dBm
5.534480 GHz

0 dem Il

—— e
o [ R

-20 dB

WL

-40 dB

-50 dBm

-70 dB

CF 5.53 GHz

1001 pts

aig

Date: 20.SEP.2022 13:15:49

Span 160.0 MHz

11AX80MIMO_Ant10_5530

Spectrum I

(=)

Ref Level 20.00 dBm Offset 16.25 d& @ RBW 1 MHz

o Att 30dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

@ 1Rm View

Mm1[1]
10 dB

2.15 dBm
5.533520 GHz|

il M1

-10 di

-20 dBm

-30d

Wl

-40 dBm

-50 de

-70 dB

CF 5.53 GHz

1001 pts

2 ig

Date: 20.SEP.2022 13:16:38

Span 160.0 MHz
1

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : HD5-CT47X0ON

Page Number 1 A2-149 of 155



saronis. FCC RF Test Report

Report No. : FR272913-01E

11AX80MIMO_Ant9_5610

Spectrum I

(E)

Count 100/100
@ 1Rm View

Ref Level 20.00 dBm Offset 16.14 d& @ RBW 1 MHz
o Att 30 dB @ SWT 20 ms @ VBW 3 MHz

Mode Sweep

10 dB

m1[1]

1.82 dBm
5.604730 GHz

0 dBm

-10 dB

-20 dB

o= S

-40 dB

-50 dBm

-70 dB

CF 5.61 GHz

1001 pts

aig

Date: 20.SEP.2022 13:17:37

Span 160.0 MHz

11AX80MIMO_Ant10_5610

Spectrum I

(=)

| Att 30 dB @ SWT
Count 100/100
@ 1Rm View

Ref Level 20.00 dBm Offset 16.12 dé @ RBW 1 MHz

20ms @ VBW 3 MHz

Mode Sweep

10 dB

Mm1[1]

1.72 dBm
5.612560 GHZ|

0dB

M1

it

-20 dBm

-30d

el

-40 dBm

-50 de

-70 dB

CF 5.61 GHz

1001 pts

Span 160.0 MHz
1

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : HD5-CT47X0ON

Page Number : A2-150 of 155



saronis. FCC RF Test Report Report No. : FR272913-01E

11AX80MIMO_Ant9_5690_UNII-2C

Spectrum I @
Ref Level 20.00 dBm Offset 16.13 d&8 @ RBW 1 MHz
o Att 30 dB @ SWT 20 ms @ VBW 3 MHz Mode Sweep
Count 100/100
@ 1Rm View
m1[1] 3.92 dBm
5.725000 GHz
10 d mM2[1] 2.60 dBm|
5.683600 GHz
0 dém 12

-20 dB

s /f’"fd_lﬁﬁ* N
|

1

-40 dB

-50 dBm

-70 dB

CF 5.69 GHz

1001 pts

Span 160.0 MHz

Date: 22.NOV.2022 14:34:10

11AX80MIMO_Ant10_5690_UNII-2C

Spectrum I

ao
A
Ref Level 20.00 dém Offset 16.11 d8 & RBW 1 MHz

o Att 30dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

@ 1Rm View

M1[1] 3.82 dBm)|
5.725000 GHz
10 dB mM2[1] 2.81 dBm|
5.703760 GHz
0dB 2

r
/
|

-20 dBm

-40 dBm

-50 de

-70 dB

CF 5.69 GHz

aig

1001 pts

Span 160.0 MHz
1

Date: 22.NOV.2022 14:35:18

Sporton International Inc. (Kunshan) Page Number : A2-151 of 155
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : HD5-CT47X0ON



SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01E

11AX80MIMO_Ant9_5690_UNII-3

Spectrum I T
Ref Level 20.00 dBm Offset 16.13 d& @ RBW 500 kHz
o Att 30 dB @ SWT 20ms @ VBW 2 MHz Mode Sweep
Count 100/100
@ 1Rm View
M1[1] 6.86 dBm)|
5.725000 GHz
10 d mM2[1] 6.86 dBm
5.725040 GHz
0 dBm
M2
[oom iz g
-10de ‘ Jh\}
-20 dB } \
-30d j K
-40.di
-50 dBr
-60 d
-70 dB
CF 5.69 GHz 1001 pts Span 160.0 MHz
Nig

Date: 22.NOV.2022 1

11AX80MIMO_Ant10_5690_UNII-3

Spectrum I T
Ref Level 20.00 dém Offset 16.11 d8 & RBW 500 kHz
| Att 30 dB @ SWT 20ms @ VBW 2 MHz Mode Sweep
Count 100/100
@ 1Rm View
M1[1] 6.78 dBm)|
5.725000 GHz|
10 dB M2[1] 6.78 dBm
5.725040 GHz
0 de.
M2
| pascean
-10d ! 1
-20 dem } \
30 d ) \
| 40 dBm.
-50 de
-60 d
-70 dB
CF 5.69 GHz 1001 pts Span 160.0 MHz
— 1

Date: 22.NOV.2022

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON

Page Number

: A2-152 of 155



saronis. FCC RF Test Report Report No. : FR272913-01E

11AX80MIMO_Ant9_5775

Ref Level 20.00 dBm Offset 1595 dB @ RBW 500 kHz
jo Att 30dB @ SWT 20 ms @ VBW 2 MHz
Count 100/100

@ 1Rm View

Mode Sweep

m1[1] 4.90 dBm
5.766210 GHz
10 d8

0dB

o e AN

-20 dBr

-30 d

|

b

-60 dBm

-70 dei

CF 5.775 GHz 1001 pts

Span 160.0 MHz
— ]
( 1 J ﬁ [

11AX80MIMO_Ant10_5775
Spectrum I @

Ref Level 20.00 dBm Offset 15.96 dB @ RBW 500 kHz
lo Att 30 dB @ SWT 20ms @ VBW 2 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] +.56 dBm|
5.768770 GHz
10 d8

0dB

-10 dBm Ca— jr‘_mmﬁ

-20 dB

-30d

|
|
T -

50 dB

-60 dBm

70 dBi

CF 5.775 GHz 1001 pts

Span 160.0 MHz
Nig ]
{ )i J ﬁ [

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : HD5-CT47X0ON

Page Number : A2-153 of 155



SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01E

11AX160MIMO_Ant9_5250

Spectrum I

Ref Level 20.00 dém

(®)

Offset 16.95 dé @ RBW 1 MHz

o Att 30 dB @ SWT 20 ms @ VBW 3 MHz

Count 100/100
@ 1Rm View

Mode Sweep

m1[1]
10 dB

5.76 dBm
5.242970 GHz

0 dBm

-10 dB

-20 dB

-40 dB

-50 dBm

-70 dB

CF 5.25 GHz

1001 pts

aig

Date:

16.SEP.2022 03:15:50

Span 320.0 MHz

11AX160MIMO_Ant10_5250

Spectrum I

Ref Level 20.00 dém

(®)

Offset 16.96 d8 @ RBW 1 MHz

| Att 30 dB @ SWT 20ms @ VBW 3 MHz

Count 100/100
@ 1Rm View

Mode Sweep

m1[1]
10 dB

5.75 dBm
5.243930 GHZ|

0dB

-10 di

-20 dBm

e

(—
-40 dBm

-50 de

-70 dB

CF 5.25 GHz

1001 pts

aig

Date: 16.SEP.2022 03:16:1

Span 320.0 MHz
1

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : HD5-CT47X0ON

Page Number 1 A2-154 of 155



saronis. FCC RF Test Report Report No. : FR272913-01E

11AX160MIMO_Ant9_5570

Ref Level 20.00 dBm Offset 16.21 dB @ RBW 1 MHz
jo Att 30dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

m1[1] 5.63 dBm
5.547300 GHz
10 d8

0dB

104 f =y

-20 dBr

T

CF 5.57 GHz 1001 pts

Span 320.0 MHz
— ]
( 1 J ﬁ [

11AX160MIMO_Ant10_5570
Spectrum I @

Ref Level 20.00 dBm  Offset 16.19 dB @ RBW 1 MHz
jo Att 30dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

m1[1] 5.64 dBm
5.585020 GHz
10 d8

0dB

—t "l [ENTee
10d et AR

|
|

-40 dBm

1 [V

50 dB

-60 dBm

70 dBi

CF 5.57 GHz 1001 pts

Span 320.0 MHz
Nig ]
{ )i J ﬁ [

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : HD5-CT47X0ON

Page Number : A2-155 of 155



saranis. FCC RF Test Report Report No. : FR272913-01E

Partial RU

Maximum power spectral density

Test Result

s Antenna | FreaMHz) | goe | jndex [dgrﬁfl\ljlll’flz] [dBIr_‘ri1r/nl\thHz] Vel
26Tone RUO 1.93 <11.00 PASS
Ant9 5180 52Tone RU37 1.78 <11.00 PASS
106Tone RUS53 2.13 <11.00 PASS
26Tone RUO 2.02 <11.00 PASS
Ant10 5180 52Tone RU37 1.9 <11.00 PASS
106Tone | RUS53 2.22 <11.00 PASS
26Tone RUO 4.99 <11.00 PASS
total 5180 52Tone RU37 4.85 <11.00 PASS
106Tone | RUS53 5.19 <11.00 PASS
26Tone RUO 1.83 <11.00 PASS
Ant9 5220 52Tone RU37 1.71 <11.00 PASS
106Tone | RUS53 1.97 <11.00 PASS
26Tone RUO 1.94 <11.00 PASS
Ant10 5220 52Tone RU37 1.85 <11.00 PASS
106Tone | RUS53 1.72 <11.00 PASS
26Tone RUO 4.90 <11.00 PASS
total 5220 52Tone RU37 4.79 <11.00 PASS
106Tone | RUS53 4.86 <11.00 PASS
26Tone RU8 1.8 <11.00 PASS
HAX20MIMO Ant9 5240 52Tone RU40 1.75 <11.00 PASS
106Tone | RUS54 21 <11.00 PASS
26Tone RU8 2.25 <11.00 PASS
Ant10 5240 52Tone RU40 2.2 <11.00 PASS
106Tone | RUS54 21 <11.00 PASS
26Tone RU8 5.04 <11.00 PASS
total 5240 52Tone RU40 4.99 <11.00 PASS
106Tone | RUS54 5.11 <11.00 PASS
26Tone RUO 4.84 <11.00 PASS
Ant9 5260 52Tone RU37 4.95 <11.00 PASS
106Tone | RUS53 4.97 <11.00 PASS
26Tone RUO 5.07 <11.00 PASS
Ant10 5260 52Tone RU37 4.54 <11.00 PASS
106Tone RU53 4.54 <11.00 PASS
26Tone RUO 7.97 <11.00 PASS

total 5260
52Tone RU37 7.76 <11.00 PASS
106Tone RU53 7.77 <11.00 PASS
Ant9 5300 26Tone RUO 5.3 <11.00 PASS
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52Tone RU37 5.4 <11.00 PASS

106Tone RUS53 4.97 <11.00 PASS

26Tone RUO 4.65 <11.00 PASS

Ant10 5300 52Tone RU37 5.3 <11.00 PASS
106Tone RUS53 5.4 <11.00 PASS

26Tone RUO 4.97 <11.00 PASS

total 5300 52Tone RU37 5.3 <11.00 PASS

106Tone RUS53 5.23 <11.00 PASS

26Tone RUS8 7.82 <11.00 PASS

Ant9 5320 52Tone RU40 8.31 <11.00 PASS

106Tone | RUS54 8.33 <11.00 PASS

26Tone RU8 4.74 <11.00 PASS

Ant10 5320 52Tone RU40 5.12 <11.00 PASS
106Tone RU54 5.27 <11.00 PASS

26Tone RU8 5.42 <11.00 PASS

total 5320 52Tone RU40 5.36 <11.00 PASS

106Tone | RUS54 5.23 <11.00 PASS

26Tone RUO 5.36 <11.00 PASS

Ant9 5500 52Tone RU37 5.73 <11.00 PASS

106Tone | RUS53 5.52 <11.00 PASS

26Tone RUO 5.46 <11.00 PASS

Ant10 5500 52Tone RU37 5.55 <11.00 PASS
106Tone | RUS53 5.41 <11.00 PASS

26Tone RUO 8.42 <11.00 PASS

total 5500 52Tone RU37 8.65 <11.00 PASS

106Tone | RUS53 8.48 <11.00 PASS

26Tone RUO 5.26 <11.00 PASS

Ant9 5580 52Tone RU37 5.43 <11.00 PASS

106Tone | RUS53 5.14 <11.00 PASS

26Tone RUO 5.48 <11.00 PASS

Ant10 5580 52Tone RU37 5.57 <11.00 PASS
106Tone | RUS53 5.59 <11.00 PASS

26Tone RUO 8.38 <11.00 PASS

total 5580 52Tone RU37 8.51 <11.00 PASS

106Tone | RUS53 8.38 <11.00 PASS

26Tone RU8 5.14 <11.00 PASS

Ant9 5700 52Tone RU40 5.19 <11.00 PASS

106Tone RU54 5 <11.00 PASS

26Tone RU8 5.65 <11.00 PASS

Ant10 5700 52Tone RU40 5.39 <11.00 PASS
106Tone RU54 5.48 <11.00 PASS

26Tone RU8 8.41 <11.00 PASS

total 5700 52Tone RU40 8.30 <11.00 PASS

106Tone | RU54 8.26 <11.00 PASS

Ant9 5720 26Tone RU8 4.59 <11.00 PASS
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52Tone RU40 4.70 <11.00 PASS

106Tone RU54 4.50 <11.00 PASS

26Tone RUS8 4.83 <11.00 PASS

Ant10 5720 52Tone RU40 4.63 <11.00 PASS
106Tone RU54 4.74 <11.00 PASS

26Tone RUS8 7.72 <11.00 PASS

total 5720 52Tone RU40 7.68 <11.00 PASS

106Tone RU54 7.63 <11.00 PASS

26Tone RUO 2.43 <30.00 PASS

Ant9 5745 52Tone RU37 2.24 <30.00 PASS

106Tone | RUS53 1.92 <30.00 PASS

26Tone RUO 2.53 <30.00 PASS

Ant10 5745 52Tone RU37 2.47 <30.00 PASS
106Tone | RUS53 24 <30.00 PASS

26Tone RUO 5.49 <30.00 PASS

total 5745 52Tone RU37 5.37 <30.00 PASS

106Tone | RUS53 5.18 <30.00 PASS

26Tone RUO 2.67 <30.00 PASS

Ant9 5785 52Tone RU37 2.49 <30.00 PASS

106Tone | RUS53 2.18 <30.00 PASS

26Tone RUO 2.78 <30.00 PASS

Ant10 5785 52Tone RU37 2.58 <30.00 PASS
106Tone | RUS53 2.46 <30.00 PASS

26Tone RUO 5.74 <30.00 PASS

total 5785 52Tone RU37 5.55 <30.00 PASS

106Tone | RUS53 5.33 <30.00 PASS

26Tone RU8 2.23 <30.00 PASS

Ant9 5825 52Tone RU40 2.22 <30.00 PASS

106Tone | RUS54 1.95 <30.00 PASS

26Tone RU8 2.38 <30.00 PASS

Ant10 5825 52Tone RU40 2.27 <30.00 PASS
106Tone | RUS54 2.4 <30.00 PASS

26Tone RU8 5.32 <30.00 PASS

total 5825 52Tone RU40 5.26 <30.00 PASS

106Tone RU54 5.19 <30.00 PASS

Note: 1 The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2. The Duty Cycle Factor and is compensated in the graph.
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